
BORDER ENVIRONMENT COOPERATION COMMISSION

 

WATER TREATMENT PLANT PROJECT

DEL RIO, TEXAS

 

PDF Format

Table of Contents

 

Executive Summary

1. GENERAL

a. Project Type

b. Project Location

c. Project Description and Work Tasks

1) Project Description

2) Program of Project Work Tasks

3) Description of the Community

4) Project Alternatives

5) Project Justification.

d. Conformance with International Treaties and Agreements

2. Human Health and Environment

a. Human Health and Environmental Need

b. Environmental Assessment

c. Compliance with Applicable Environmental and Cultural Resource Laws and Regulations

3. Technical Feasibility

a. Appropriate Technology

1) Project Specifications
[...]
review the application and issue the permit, which makes the Approved date 6/15/98 as shown. If the TxDOT land swap is not finalized by 3/15/98, the City will request a "Letter of Intent" from the TxDOT. The contact person at the City is Juan. J. Aguirre, Assistant City Manager, City of Del Rio, 109 W. Broadway, Del Rio, TX 78840; and may be reached at Tel. 830/774-8510; FAX 830/774-8542; or at <jaguirre@webnology.com>. The environmental standards are the same.

 

 

 

 

5The IBWC/CILA is reviewing the EA at present. Because there are no significant transboundary impacts nor water quality impacts to the Rio Grande River expected from the proposed project, the review is expected to be completed before the date shown. The contact person at the IBWC U.S. Section is Yusuf E. Farran, Principal Engineer, Environmental Management Division, The Commons Bldg. C, Suite 310, El Paso, TX 79902; and may be reached at Tel. 915/534-6700; FAX 915/534-6680. The contact person at CILA (IBWC Mexico Section) is Ing. Luis Antonio Rascon, Principal Engineer, P.O. Box 10525, El Paso, TX 79995; and may be reached at Tel. (01152-16) 13-99-42; FAX (01152-16) 13-99-43. The environmental standards are the same.

6 The U.S. Fish and Wildlife Service has indicated that the proposed mitigation strategies are acceptable. The EA is under review at the present time. Review comments are expected by the date shown. The contact person at U.S. Fish and Wildlife Service is William Seawell, 10711 Burnet Road, #200, Austin, TX, 78758; and may be reached at Tel. 512/490-0057; FAX 512/490-0974. The environmental standards are the same.

 

7 The Texas Parks and Wildlife Department has indicated that the proposed mitigation strategies are acceptable. The EA is under review at the present time. Review comments are expected by the date shown. The contact person at the Texas Parks and Wildlife Department is Dave Buzan, 4200 Smith School Road, Austin, TX, 78744; and may be reached at Tel. 512/912-7012; FAX 512/707-1358. The environmental standards are the same.

 

8The TNRCC is reviewing the EA at present. Review comments are expected by the date shown. The contact person is Kathy Beyer, Office of Policy, TNRCC, P.O. Box 13087 MC 205, Austin, TX 78711-3087; and may be reached at Tel. 512/239-1120; FAX 512/239-4808. The environmental standards to be met are the same as noted previously.

 
9The EPA has been requested to issue a determination of environmental impact by the proposed project. A determination is expected by the date shown. The contact person is Oscar Cabra, Region VI, EPA, 1445 Ross Avenue, Dallas, TX 75202; and may be reached at 214/665-2718.

3. Technical Feasibility

a. Appropriate Technology

1) Project Specifications

A Master Plan has been completed and approved by the TNRCC by letter dated 7/22/97. The Master Plan is incorporated in the Preliminary Engineering Report. A full copy of this document has been provided to the BECC as of 10/07/97.

A conceptual design report has also been completed. It is titled Preliminary Engineering Report and is the same document referenced in the previous item, above.

The preliminary design is currently nearing completion. It is approximately 75% complete, and consists of construction drawings and project specifications. Upon completion, these will become the Bid Document package for the construction of this project.

The useful life of the proposed project is estimated to be 20 years.

 

Water Supply

Growth Analysis

The proposed project is a Water Supply project which includes the pumping, filtration, storage, and distribution of the City of Del Rio�s municipal water supply. Growth analysis and demand projections have been discussed above in section 1.c.3) of this application and in more detail in Section 4.3 of the PER. Using a conservative annual growth rate of 2.153%,
the current population of Del Rio of 42,000 is expected to increase to 46,250 by 1999 when the water treatment plant is expected to go on-line, and to 70,000 by 2020, the end of the planning period.

Consumption Rates

Using recorded daily and monthly pumping figures from 1995-96 and a population of 42,000, the average daily consumption rate was determined to be 290 gallons per capita per day (gpcd). On the same basis, the peak daily demand was determined to be 550 gpcd.

Although the City of Del Rio has implemented a Water Conservation Plan as of 1991, it has not significantly impacted per capita water consumption rates as shown by the immediate past 2 years (1995-96) of historical data. For this reason, the average consumption rate used for capacity projections was held at 290 gpcd as required by State of Texas design
criteria for public water systems.

Characteristics of the Production Source

The City of Del Rio�s drinking water supply source is the artesian San Felipe Springs located within the city limits at the eastern side of the city. The San Felipe Springs consist of two springs--the East Spring and the West Spring. These springs feed the San Felipe Creek, which empties into the Rio Grande about 6 miles to the south. The San Felipe Springs have
provided the City of Del Rio a prolific drinking water source for hundreds of years and are expected to continue to be the City�s primary water source far into the future.

The City�s existing water supply and distribution system consists of water supply pumps at San Felipe Springs, chlorination and fluoridation facilities at the springs, ground storage and elevated storage tanks, and distribution system pumps and piping. The primary springs pumps transfer water to three concrete water storage tanks at the Bedell Street site, to the
U.S. Highway 90 East site, and to a standpipe at the State Highway 277 South site. Water is also transferred from the Bedell tanks by secondary booster pumps to the Agarita storage tanks located toward the north side of Del Rio. Service to Laughlin Air Force Base (AFB) is provided by separate pumps and transmission piping owned and operated by the Base,
located at the East Spring pumping station

Water Quality Analysis

The City of Del Rio historically has monitored the turbidity, water temperature, and pH of untreated San Felipe Springs water on a daily basis for over 10 years. The most recent two years� historical data was analyzed by Malcolm Pirnie to characterize trends. The mean turbidity level for the period was 0.78 NTU for the West Spring and 0.65 NTU for the East
Spring. Turbidity ranges for the West Spring and East Spring were 0.15 to 101 NTU and 0.16 to 93 NTU, respectively. While increased turbidity occurrences have been typically associated with significant rainfall events during the Spring and Fall months, also the seasonal times of higher rainfall, several turbidity events have occurred during dry weather periods,
suggesting possible subsurface disturbances (collapse, settlement, etc.) in the karstic limestone waterbearing formation. Additionally, while both springs tend to respond to influencing rainfall events, turbidity magnitude, duration, and appearance (color) typically differ between the springs, suggesting some degree of independent hydrogeologic relationship
between the East and West springs.

The mean and median temperatures for the West and East springs are all within 0.2o F of 74oF. Over the two year period, 90% of the data for the West and East springs fell within the ranges of 70oF to 78oF and 70oF to 77oF, respectively.

The median pH values for the West Spring and the East Spring were 7.08 and 7.07, respectively.



Water Conservation Program

The City of Del Rio has a Water Conservation Plan and Drought Contingency Plan in effect which was adopted in 1991. Generally, it encourages water conservation by various practices, including the replacement of bathroom fixtures with low-flow models. During periods of drought, voluntary conservation methods are replaced by enforced conservation
methods which provide for various civil or monetary penalties for violators.

Pollution Prevention Program

The City of Del Rio also has water pollution prevention requirements built-in into its Plumbing Code and Subdivision Ordinance which prohibit cross-connections of water supply and sanitary and storm sewers and require air gaps between points of contact of city water and other water storage reservoirs.

Well-head Protection Program

The City of Del Rio Water Utility Department maintains 6 foot chain-link perimeter fencing topped with 3-strand barbed wire at all of its well-head and water storage tank locations to prevent accidental or deliberate contamination of its drinking water supply. All sites are graded to drain stormwater run-off away from the location of the well and well pumps.

2) Technical Process

A complete description of the treatment technology evaluation and selection is included in Sections 5.4 and 5.5 of the Preliminary Engineering Report. Several treatment alternatives were evaluated, including the "no build, no project" alternative, the conventional treatment alternative, the direct filtration alternative, and the membrane filtration alternative. A
description of each of these follows.

The no-build, no project alternative was the first to be rejected due to the requirement imposed by the TNRCC�s Board AO, which requires that a water treatment process be in place by approximately July, 1999.

The conventional treatment process is applicable to a wide range of raw water qualities. The process usually includes the addition of a coagulant in a rapid mix step as the initial treatment, followed by flocculation and sedimentation, filtration, and disinfection. It may or may not include the addition of polymer prior to the filtration step, and may be varied by the
bypassing of the sedimentation step or the application of high filtration rates as cost-saving methods during low turbidity periods. It is described in more detail in Section 5.2.1, Conventional Treatment, of the Preliminary Engineering Report.

The direct filtration process is a modification of the conventional treatment process. However, it is generally applicable only to low turbidity raw water. This process includes the addition of a coagulant in a rapid mix step as the initial treatment, followed by flocculation, filtration, and disinfection. It eliminates the sedimentation step, and may or may not include
the addition of polymer prior to the filtration step. It is described in more detail in Section 5.2.2 of the Preliminary Engineering Report.

The other treatment process considered, membrane filtration, consisted of the process known as Ultrafiltration (UF). The process is relatively simple, and includes a pretreatment step such as straining to remove large particles, followed by particle removal to a size of about 0.02 m m (± virus size) by the membrane units, and disinfection. It is described in more
detail in Section 5.2.3, Membrane Filtration and Separation Processes, of the Preliminary Engineering Report (PER).

Based on the needs of the community and the nature of the raw water supply characteristics, the treatment technology selected was membrane filtration, or Ultrafiltration. It was judged to be the more flexible of the various alternatives in its ability to deal with widely varying levels of turbidity, and the easiest to operate and maintain.

b. Operation and Maintenance Plan

1) Start-Up and Operations Plan

Start-Up operations assistance is part of the project scope and schedule. An Operations Plan is currently being developed. At the present time, it is expected that construction completion and start-up of operations will take place about the latter part of 1999.

2) Contingency Plan

The Operations and Maintenance (O&M) Manual to be provided as part of the Start-Up assistance will include Contingency Plans for operations problems.

3) Safety Plan

A Safety Plan which includes OSHA requirements shall be part of the O&M Manual.

4) Quality Assurance Plan

A Quality Assurance Plan will be prepared as part of the Start-Up Assistance work scope.

5) Pollution Prevention Plan

A Pollution Prevention Plan will be provided by the construction contractor. It will include a Stormwater Pollution Prevention Plan (SWP3) required for the NPDES Permit.

 

 

 

4. Financial Feasibility and Project Management

a. Financial Feasibility

Revenue to cover project operations, debt amortization, and operation and maintenance costs has been projected to be sufficient if derived from rate structure increases. However, the size of increase required, on the order of 130% to 140%, will more than double the existing water rates and may cause severe hardship on many of the utility�s customers.. For this
reason this BECC Step II Application for certification is being submitted for eligibility to receive grant funds.

1) Financial Statements - Historical

Financial statements in the form of audited Financial Reports for the last 5 years are available. These annual financial reports were prepared by the City of Del Rio�s Finance Department, using generally accepted accounting principles. The latest, for Fiscal Year 1996, has been submitted to BECC on October 9, 1997. The 1996 Audit Report is available under
separate cover.

The annual financial reports include a balance sheet, income statement, statement of sources and uses of funds, and all accompanying footnotes. They also include the auditor�s report, signed by the Finance Director of the City of Del Rio.

2) Financial Statements - Pro Forma

Pro-Forma financial statements with income statement projections extending throughout the life of the loan, and including a sources and uses statement for the project, using constant values, have been prepared and are attached to this document.

The annual revenue streams from the project, net of the costs of effective operations and maintenance, have been projected at a level of at least 1.2 to 2.0 times the annual debt service required for this project.

The source and amounts of additional funding required to complete this project has been shown on the accompanying schedules and budgets as municipal bond funds to be secured by the City of Del Rio.

3) Financial Structure of the Project

Information relating to the capital amount to be contributed by the applicant, the City of Del Rio, is attached to this document. The attachment includes a timetable of cashflow needs and projections. The total amount of grants under various scenarios is also shown, thus providing the ability to estimate the required rate structure increases necessary to finance
this project. The scenarios vary the amount of grant to be obtained.

Because the funds being applied for are grant funds, no collateral or other security package is attached to this application.

4) Capital Improvement Plan

A plan showing fixed and variable costs and detailing investments, land, equipment, and other types of fixed assets for the years 1992-96 has been prepared. This information, along with the correspondent Balance Sheet; a Statement of Revenues, Expenses, and Changes in Retained Earnings; and a Statement of Cash Flows, is attached. The figures were obtained
from the City of Del Rio Comprehensive Annual Financial Report (CAFR for those years. ) A copy of the complete CAFR for 1996 was submitted to the BECC on October 9, 1997.

Also included in this document is the investment timetable showing the required capital expenditures for each major item of this proposed project and the time projected for their availability . This table also summarizes the total capital cost for each major item.

Projected (Pro-Forma) income projections expected from the operation of the Water Utility Department for the years 1998-2004 have been generated and included as part of this document. The Part 1 of those figures is a projection of O&M expenditures requirements for two alternate membrane filter treatment processes.



5) Operations and Maintenance Budget - Historical

The most recent 5 year historical budget for operation and maintenance is included in this document. It shows the amounts expended annually for the years 1992-96 for personnel, supplies, contract and other services, etc.